
Ref. Part Quantity
No. No. Description 46/48/56/6640

1 054985 CABLE/BATTERY 1

2 055648 TIE/WIRE 1

3 058615 CLAMP 4

4 058805 CLAMP/HOSE 1

5 064260 NUT/HEX 5/16 2

6 070634 NUT/SERRATED LOCK 1/4 2

7 073535 CLAMP/TUBE 1

8 075028 CABLE/BATTERY 1

9 076147 CLAMP/HOSE 3

10 077685 ROD/BATTERY HOLDDOWN 2

11 081433 COVER/TERMINAL 1

12 122447 ANGLE/BATTERY HOLDDOWN 1

13 128007 CLAMP/TUBE 5

14 REF BATTERY 12 VDC, 950 CCA, GROUP 31, 170 RESERVE 1

15 131842 NUT/SPIRALOCK™ 5/16 11

16 134588 NUT/SPIRALOCK™ 1/4 4

17 134852 NUT/SPIRALOCK™ 3/8 2

18 135432 WASHER/LOCK EXTERNAL TOOTH 1/4 2

19 136204 CONDUIT/BATTERY CABLE 1

20 136205 CABLE/BATTERY (POSITIVE) 1

21 136226 CLAMP/TUBE 3

22 137797 NUT/SERRATED FLANGE #10 7

23 140703 PLATE ASSEMBLY/MODULE MOUNT 1

24 191450 MODULE/AUTO GLOW CONTROL 1

25 183429 RELAY 1

26 190179 BREAKER/CIRCUIT 50 A 2

27 184044 HARNESS/CHASSIS 1

28 184901 BRACKET/ENGINE ELECTRICS 1

29 187611 ASSY/HARNESS BRACKET 1

30 188087 SOLENOID/STARTER RELAY 1

31 310-32411 SCREW/CAP SELF-TAPPING 3/8 X 3/4 1

32 480-32362 BUSHING 2

33 650486 SCREW/CAP 5/16 X 3/4 1

34 650487 SCREW/CAP 5/16 X 1 1

35 650490 SCREW/CAP 3/8 X 1 1

36 650545 SCREW/CAP 5/16 X 1-1/4 4

37 650549 WASHER/LOCK 2

38 650648 NUT/HEX 2

39 650658 NUT/HEX MACHINE SCREW #6 2

40 650687 BOLT/CARRIAGE 5/16 X 3/4 1

41 654004 WASHER/FLAT 5/16 2

42 654042 WASHER/LOCK EXTERNAL TOOTH 3/8 5

43 656105 SCREW/CAP M8 X 25 MM 1

44 189845 CABLE/PREHEATER 4 CYLINDER (NOT SHOWN) 1

189847 CABLE/PREHEATER 3 CYLINDER (NOT SHOWN) 1

ELECTRICAL - CHASSIS

PRINTED IN USA 194 917000/JP0909



3

2
1

4

TO:

JOYSTICK

TO:

KEYED POWER

FLOAT

RIDE CONTROL

TO:

SAFETY

INTERLOCK

CKT.

ELECTRICAL - CHASSIS

917000/JP0909 195 PRINTED IN USA

190844

Electrical Auxiliary Harness Assembly - Joystick Controls



Ref. Part
No. No. Description Quantity

1 076058 RELAY/ISO SPDT 1

2 137797 NUT/SERRATED FLANGE #10 1

3 190680 HARNESS 1

4 190849 DIODE 1

ELECTRICAL - CHASSIS

PRINTED IN USA 196 917000/JP0909



5

1

8

11 9

10

7

6

3

4

2

ELECTRICAL - CHASSIS

917000/JP0909 197 PRINTED IN USA

186176

Electrical Section / EU



Ref. Part Quantity
No. No. Description 46/48/56/6640

1 076058 RELAY/ISO SPDT 1

2 091666 SWITCH/DISCONNECT 1

3 091667 PLATE/FACE 1

4 129363 PLATE/SWITCH MOUNT 1

5 129385 CABLE/BATTERY 1

6 129419 BOOT/INSULATOR 2

7 134852 NUT/SPIRALOCK™ 3/8 2

8 137797 NUT/SERRATED FLANGE #10 1

9 183814 HORN/WARNING 1

10 210-19470 NUT/LOCK FLANGE 5/16 1

11 650490 SCREW/CAP 3/8 X 1 2

ELECTRICAL - CHASSIS

PRINTED IN USA 198 917000/JP0909



RIGHT INSTRUMENT PANEL DETAIL

LEFT INSTRUMENT PANEL DETAIL

19

20

5

16

17

11

22

21

6

17

15

7

17

11
14

13

4
9

31

3

1

1

3

3

17

10 717

10

TO DOOR
SWITCH

KEYED
POWER

23

8

25
26

2
30

TO RIGHT
WORK LIGHT

TO RADIO
OPTION

TO DOME LIGHT

TO STROBE
LIGHT OPTION

TO LEFT
WORK LIGHT

TO RESTRAINT BAR

23 TO SEAT
SWITCH

TO SEAT
PAN GROUND

TO MAIN CHASSIS
HARNESS

30

2

23

27

18

TO FLASHER
OPTION

KEYED
POWER

12

28

29

ELECTRICAL - ROPS

917000/JP0909 199 PRINTED IN USA

189965

4640 Models: SN 307901 and Up

4840 Models: SN 408501 and Up

5640 Models: SN 506601 and Up

6640 Models: SN 605501 and Up



Ref. Part Quantity
No. No. Description 46/48/56/6640

1 055648 TIE/WIRE 2

2 067750 NUT/SPEED 8

3 192601 GROMMET 3

4 070648 NUT/LOCK FLANGED 5/16 1

5 072340 HOURMETER 1

6 076058 RELAY SPDT 2

7 088040 HOUSING/DISPLAY 2

8 090-32025 SWITCH/IGNITION 1

073694 KEY (SET OF 2) 1

131050 TAG/KEY 1

9 128007 CLAMP/TUBE 1

10 128738 BULB/LAMP 9

11 130064 GASKET/LAMP HOUSING 2

12 137602 CONNECTOR 12 V POWER PORT 1

13 137603 COVER 12 V POWER PORT 1

14 137749 SWITCH/PARKING BRAKE 1

15 137753 MODULE/CONTROL INTERLOCK 1

16 137795 RELAY/POWER 1

17 137797 NUT/SERRATED FLANGED 10

18 140832 PANEL/INSTRUMENT LEFT 1

19 183634a GAUGE/FUEL LEVEL 1

20 183644 GAUGE/ENGINE TEMP/OIL 1

21 184019 BREAKER/CIRCUIT 20 A 3

22 184032 BREAKER/CIRCUIT 30 A 1

23 186298 HARNESS/INSTRUMENT PANEL 1

25 189969 PANEL/INSTRUMENT RIGHT 1

26 189970 DECAL/INSTRUMENT PANEL RIGHT 1

27 189971 DECAL/INSTRUMENT PANEL LEFT 1

28 191477 SWITCH/LIGHT 1

29 191635 KNOB/LIGHT SWITCH 1

30 651308 SCREW/MACHINE PAN HEAD SLOTTED 1/4 X 3/4 8

31 654042 WASHER/LOCK EXTERNAL TOOTH 3/8 1

A) Replacement bulb is GE 161.

ELECTRICAL - ROPS

PRINTED IN USA 200 917000/JP0909



RIGHT INSTRUMENT PANEL DETAIL

LEFT INSTRUMENT PANEL DETAIL

KEYED POWER

TO KEY SWITCH

TO DOOR
SWITCH

KEYED POWER

TO FLASHER
OPTION

TO MAIN CHASSIS
HARNESS

TO RESTRAINT BAR

TO RADIO OPTION

TO DOME LIGHT

TO STROBE LIGHT OPTION

TO SEAT SWITCH

TO SEAT
PAN GROUND

17

18

4

15

16

10

20

21

20

20

5

6

16

14

7

16
10

13

12

3
8

22

2

19

19
19

1

1

2

2

16

9 716

9

TO WORK LIGHT

TO WORK LIGHT

ELECTRICAL - ROPS

917000/JP0909 201 PRINTED IN USA

183590

4640 Models: SN 307900 and Before

4840 Models: SN 408500 and Before

5640 Models: SN 506600 and Before

6640 Models: SN 605500 and Before



Ref. Part Quantity
No. No. Description 46/48/56/6640

1 055648 TIE/WIRE 2

2 070636 GROMMET 3

3 070648 NUT/LOCK FLANGED 5/16 1

4 072340 HOURMETER 1

5 191655 SWITCH/LIGHT 1

191635 KNOB/LIGHT SWITCH 1

191477 SWITCH/LIGHT 1

6 076058 RELAY SPDT 2

7 088040 HOUSING/DISPLAY 2

8 128007 CLAMP/TUBE 1

9 128738 BULB/LAMP 9

10 130064 GASKET/LAMP HOUSING 2

11 137602 CONNECTOR 12 V POWER PORT 1

12 137603 COVER 12 V POWER PORT 1

13 137749 SWITCH/PARKING BRAKE 1

14 137753 MODULE/CONTROL INTERLOCK 1

15 137795 RELAY/POWER 1

16 137797 NUT/SERRATED FLANGED 10

17 183634 GAUGE/FUEL LEVEL 1

18 183644 GAUGE/ENGINE TEMP/OIL 1

19 183938 HARNESS/INSTRUMENT PANEL 1

20 184019 BREAKER/CIRCUIT 20 A 3

21 184032 BREAKER/CIRCUIT 30 A 1

22 654042 WASHER/LOCK EXTERNAL TOOTH 3/8 1

ELECTRICAL - ROPS

PRINTED IN USA 202 917000/JP0909



6

9

83 4

53

3

3
12

3

6

8

5

3
4

11

10

9

7

2

2

2

1

1

13

7

ELECTRICAL - LIGHTS

917000/JP0909 203 PRINTED IN USA

183161



Ref. Part Quantity
No. No. Description 46/48/56/6640

1 055648 TIE/WIRE 2

2 058615 CLAMP 3

3 064260 NUT/LOCK 5/16 (Do Not Over tighten) 6

4 132285 CLIP/SINGLE 2

5 132286 CLIP/DOUBLE 2

6 137424 LAMP/WORK NO BEZEL (REAR WORK) 2

7 137426 LAMP/WORK BEZEL (FRONT) 2

8 137427 LAMP/TAIL NO BEZEL (REAR RED) 2

9 137463 GROMMET/PANEL FASTENER 8

10 137497 LIGHT/DOME 1

11 195110 SCREW/PHILLIPS FLAT HEAD #8 X 1/2 2

12 183168 CLIP/MIDDLE 1

13 183934 HARNESS/REAR LIGHTS 1

Ref #6 and #7 - order 55 W replacement bulb part number 139529.

Ref #8 - order 35 W replacement bulb part number 139530.

ELECTRICAL - LIGHTS

PRINTED IN USA 204 917000/JP0909



6

7

5

4

8

1

8

1

1

8

1

8

1
8

1
8

3

1
8

1

8

2

IGNITION SWITCH

917000/JP0909 205 PRINTED IN USA

183551

4640 Models: SN 307900 and Before

4840 Models: SN 408500 and Before

5640 Models: SN 506600 and Before

6640 Models: SN 605500 and Before



Ref. Part Quantity
No. No. Description Ignition Switch (A)

1 067750 NUT/SPEED 8

2 131050 TAG/KEY 1

3 131688 SWITCH/IGNITION 1

131748 KEY/IGNITION (SET OF 2) 1

4 137525 DECAL/RIGHT INSTRUMENT PANEL 1

5 140827 PANEL/RIGHT INSTRUMENT 1

6 140832 PANEL/LEFT INSTRUMENT 1

7 183554 DECAL/LEFT INSTRUMENT PANEL 1

8 651308 SCREW/PHILLIPS PAN HEAD 1/4 X 3/4 8

A) LATER SERIAL NUMBER IGNITION SWITCH/KEYSWITCH PART NUMBERS CAN BE FOUND IN THE ELECTRICAL-ROPS SECTION OF THIS

PARTS MANUAL.

IGNITION SWITCH

PRINTED IN USA 206 917000/JP0909



1

3

2

ELECTRICAL - CONTROL

917000/JP0909 207 PRINTED IN USA

Two-Speed Control

184487



Ref. Part Two-Speed Quantity
No. No. Description 46/48/56/6640

1 128738 BULB/LAMP WEDGE 1

2 137797 NUT/SERRATED FLANGE #10 2

3 184243 MODULE/TWO-SPEED SHIFT 1

ELECTRICAL - CONTROL

PRINTED IN USA 208 917000/JP0909



6

11

ROPS SEAL COMPONENTS

ROPS FRONTAL VIEW

10

AFFIX TO REAR

CORNER POSTS

OF ROPS

12

9
8

7

BOLTED CROSSMEMBER

FRONT FLOOR ASSEMBLY

COVER/CONTROLS

CENTER LEFT TO RIGHT

CENTER LEFT TO RIGHT

14

5

13

2

1

3

4

SOUND SUPPRESSION

917000/JP0909 209 PRINTED IN USA

190182

Standard Sound Suppression

4640 Models: SN 307901 and Up

4840 Models: SN 408501 and Up

5640 Models: SN 506601 and Up

6640 Models: SN 605501 and Up



Ref. Part
No. No. Description Quantity

1 135374 PAD 1

2 187830 ACOUSTIC PAD/CROSSMEMBER CENTER 1

3 187866 PAD/ACOUSTIC FRONT COVER SIDE 2

4 187869 PAD/ACOUSTIC FRONT COVER 1

5 187881 PAD/ACOUSTIC CROSSMEMBER 1

6 190142 SEAL/ROPS FRONT 1

7 190143 SEAL/ROPS REAR 1

8 190145 SEAL/ROPS LEFT 1

9 190147 SEAL/ROPS RIGHT 1

10 190150 PAD/ACOUSTIC REAR DECK 1

11 190153 COVER/ROPS PILLAR LEFT 1

12 190172 COVER/ROPS PILLAR RIGHT 1

13 190436 ACOUSTIC PAD/FRONT LEFT SEAT 1

14 190437 ACOUSTIC PAD/FRONT RIGHT SEAT 1

SOUND SUPPRESSION

PRINTED IN USA 210 917000/JP0909



RH CHASSIS VIEWLH CHASSIS VIEW

FRONT FLOOR ASSEMBLY

COVER/CONTROLS

CONTROL
COVER

DOGHOUSE
COVER

BOLTED-IN CROSSMEMBER

14 15

19

8

7
CENTERED LEFT

TO RIGHT

BOLTED-IN CROSSMEMBER

9

6

11

10

13

12

CENTERED LEFT

TO RIGHT

CENTERED LEFT
TO RIGHT

1

2

17

16

17

4

3

18

ROPS VIEW

5

SOUND SUPPRESSION

917000/JP0909 211 PRINTED IN USA

188944

Standard Sound Suppression

4640 Models: SN 307900 and Before

4840 Models: SN 408500 and Before

5640 Models: SN 506600 and Before

6640 Models: SN 605500 and Before



Ref. Part
No. No. Description Quantity

1 188783 PAD/ACOUSTIC ROPS REAR 1

2 188782 PAD/ACOUSTIC REAR DECK 1

3 188044 PAD/ACOUSTIC SEAT PAN RIGHT 1

4 188043 PAD/ACOUSTIC SEAT PAN LEFT 1

5 187886 PAD/ACOUSTIC SEAT PAN 1

6 187881 PAD/ACOUSTIC CROSSMEMBER 1

7 187869 PAD/ACOUSTIC FRONT COVER 1

8 187866 PAD/ACOUSTIC FRON2 COVER SIDE 2

9 187830 ACOUSTIC PAD/CROSSMEMBER CENTER 1

10 187829 ACOUSTIC PAD/CROSSMEMBER LEFT 1

11 187827 ACOUSTIC PAD/CROSSMEMBER RIGHT 1

12 187826 ACOUSTIC PAD/FRONT LEFT SEAT 1

13 187820 ACOUSTIC PAD/FRONT RIGHT SEAT 1

14 186249 PAD/SOUND FENDER FRONT LEFT 1

15 186247 PAD/SOUND FENDER FRONT RIGHT 1

16 183257 SEAL/FOAM/DOOR SILL 1

17 183256 SEAL/FOAM/SIDE PANELS 2

18 183255 SEAL/FOAM/SEAT PAN 1

19 135374 PAD 1

SOUND SUPPRESSION

PRINTED IN USA 212 917000/JP0909



RH CHASSIS VIEW

LH CHASSIS VIEW

3

4

6

1

2

8

7

11

ENG. COVER

10

9

5

12

4840 UNITS ONLY

SOUND SUPPRESSION

917000/JP0909 213 PRINTED IN USA

EU Completing

189595_597_964_637



Ref. Part Quantity
No. No. Description 4640 EU

1 186253 PAD/SOUND FENDER REAR RIGHT 1

2 189625 PAD/SOUND KICKPAN 1

3 189621 PAD/RISER UPPER RIGHT 1

4 189627 PAD/RISER LOWER RIGHT 1

5 189623 PAD/RISER UPPER LEFT 1

6 189630 PAD/RISER LOWER LEFT 1

7 190312 FOAM/UNDERCAB 1

8 190313 FOAM/BACK OF ROPS 1

9 190328 PAD/ENGINE COVER FRONT 1

10 190329 PAD/ENGINE COVER REAR 1

11 190332 FOAM/SEAT PAN 1

Ref. Part Quantity
No. No. Description 4840 EU

1 186253 PAD/SOUND FENDER REAR RIGHT 1

2 189625 PAD/SOUND KICKPAN 1

3 189626 PAD/RISER UPPER RIGHT 1

4 189627 PAD/RISER LOWER RIGHT 1

5 189629 PAD/RISER UPPER LEFT (MORE FORWARD IN CHASSIS) 1

190463 PAD/RISER UPPER LEFT (MORE REARWARD IN CHASSIS) 1

6 189630 PAD/RISER LOWER LEFT 1

7 190312 FOAM/UNDERCAB 1

8 190313 FOAM/BACK OF ROPS 1

9 190330 PAD/ENGINE COVER FRONT 1

10 190329 PAD/ENGINE COVER REAR 1

11 190332 FOAM/SEAT PAN 1

12 135649 PAD/FOAM DONUT 1

Ref. Part Quantity
No. No. Description 5640 EU

1 186253 PAD/SOUND FENDER REAR RIGHT 1

2 189632 PAD/SOUND KICKPAN 1

3 189634 PAD/RISER UPPER RIGHT 1

4 189636 PAD/RISER LOWER RIGHT 1

5 189638 PAD/RISER UPPER LEFT 1

6 189642 PAD/RISER LOWER LEFT 1

7 190312 FOAM/UNDERCAB 1

8 190313 FOAM/BACK OF ROPS 1

9 190325 PAD/ENGINE COVER FRONT 1

10 190326 PAD/ENGINE COVER REAR 1

11 190332 FOAM/SEAT PAN 1

Ref. Part Quantity
No. No. Description 6640 EU

1 186253 PAD/SOUND FENDER REAR RIGHT 1

2 189632 PAD/SOUND KICKPAN 1

3 189643 PAD/RISER UPPER RIGHT 1

4 189636 PAD/RISER LOWER RIGHT 1

5 189641 PAD/RISER UPPER LEFT 1

6 189642 PAD/RISER LOWER LEFT 1

7 190312 FOAM/UNDERCAB 1

8 190313 FOAM/BACK OF ROPS 1

9 190325 PAD/ENGINE COVER FRONT 1

10 190327 PAD/ENGINE COVER REAR 1

11 190332 FOAM/SEAT PAN 1

SOUND SUPPRESSION

PRINTED IN USA 214 917000/JP0909



917000/JP0909 215 PRINTED IN USA

TIRES

4640 and 4840 Tires -

Specify left or right side mounting on tire and wheel sets when ordering.



Ref. Part Quantity
No. No. Description 4640/4840 Tires

1 807803 ASSY/WHEEL 10 X16.5 HEAVY DUTY 8-PLY FLOTATION WIDE SIDEWALL 1

134371 WHEEL 16.5 X 8.25 1

REFa TIRE/HEAVY DUTY 10 X 1635 8-PLY 1

191020 STEM/VALVE 1

1 808200 ASSY/WHEEL 10 X 16.5 HEAVY DUTY 8-PLY FLOTATION WIDE SIDEWALL FOAM-FILLED 1

134371 WHEEL 16.5 X 8.25 1

REFa TIRE/HEAVY DUTY 10 X 1635 8-PLY 1

191020 STEM/VALVE 1

1 807807 ASSY/WHEEL 12 X 16.5 HEAVY DUTY 10-PLY FLOTATION WIDE SIDEWALL 1

122976 WHEEL 16.5 X 9.75 1

REFa TIRE/HEAVY DUTY 12 X 16.5 10-PLY HD2000 II 1

191020 STEM/VALVE 1

1 808199 ASSY/WHEEL 12 X 16.5 HEAVY DUTY 10-PLY FLOTATION WIDE SIDEWALL FOAM-FILLED 1

122976 WHEEL 16.5 X 9.75 1

REFa TIRE/HEAVY DUTY 12 X 16.5 10-PLY HD2000 II 1

191020 STEM/VALVE 1

1 808216 ASSY/WHEEL 33 X 15.50 X 16.5 12-PLY EXTRA WIDE / WIDE SIDEWALL 1

137243 WHEEL 12 X 16.5 1

REFa TIRE/HEAVY DUTY 33 X 16.5 X 15.5 1

191020 STEM/VALVE 1

1 811253 ASSY/WHEEL 31 X 15.50-15 HEAVY DUTY 1

194236 WHEEL 15 X 13 1

191020 STEM/VALVE 1

2 810078 ASSY/WHEEL 10 X 16.5 10-PLY H/E SEVERE DUTY 1

134371 WHEEL 16.5 X 8.25 1

REFa TIRE/SEVERE DUTY 10 X 16.5 1

191020 STEM/VALVE 1

2 810312 ASSY/WHEEL 10 X 16.5 10-PLY H/E SEVERE DUTY FOAM-FILLED 1

134371 WHEEL 16.5 X 8.25 1

REFa TIRE/SEVERE DUTY 10 X 16.5 1

191020 STEM/VALVE 1

2 810076 ASSY/WHEEL 12 X 16.5 12-PLY H/E SEVERE DUTY 1

122976 WHEEL 16.5 X 9.75 1

REFa TIRE/SEVERE DUTY 12 X 16.5 1

191020 STEM/VALVE 1

2 810314 ASSY/WHEEL 12 X 16.5 12-PLY H/E SEVERE DUTY FOAM-FILLED 1

122976 WHEEL 16.5 X 9.75 1

REFa TIRE/SEVERE DUTY 12 X 16.5 1

191020 STEM/VALVE 1

2 810869 ASSY/WHEEL SOLID FLEX 10 X 16.5 LEFT 1

810870 ASSY/WHEEL SOLID FLEX 10 X 16.5 RIGHT 1

2 810871 ASSY/WHEEL SOLID FLEX 12 X 16.5 LEFT 1

810872 ASSY/WHEEL SOLID FLEX 12 X 16.5 RIGHT 1

3 811255 WHEEL/SOLID RUBBER 8.00 X 16 (NOT SHOWN) 1

a) Purchase equivalent-quality tires for your skid-steer loader. Contact your dealer for replacement tire information.

PRINTED IN USA 216 917000/JP0909

TIRES



TIRES

917000/JP0909 217 PRINTED IN USA

40_series_tires.png

5640 and 6640 Tires -

Specify left or right side mounting on tire and wheel sets when ordering.



Ref. Part Quantity
No. No. Description 5640/6640 Tires

1 811294 ASSY/WHEEL 12 X 16.5 HEAVY DUTY 10-PLY FLOTATION WIDE SIDEWALL 1

240364 WHEEL 16.5 X 9.75 1

REFa TIRE/HEAVY DUTY 12 X 16.5 10-PLY HD2000 II 1

191020 STEM/VALVE 1

1 811295 ASSY/WHEEL 12 X 16.5 HEAVY DUTY 10-PLY FLOTATION WIDE SIDEWALL FOAM-FILLED 1

240364 WHEEL 16.5 X 9.75 1

REFa TIRE/HEAVY DUTY 12 X 16.5 10-PLY HD2000 II 1

191020 STEM/VALVE 1

1 808216 ASSY/WHEEL 33 X 15.50 X 16.5 12-PLY EXTRA WIDE / WIDE SIDEWALL 1

137243 WHEEL 12 X 16.5 1

REFa TIRE/HEAVY DUTY 33 X 16.5 X 15.5 1

191020 STEM/VALVE 1

1 807728 ASSY/WHEEL 14 X 17.5 12-PLY FLOTATION - HEAVY DUTY WIDE SIDEWALL 1

128508 WHEEL 17.5 X 10.5 8-BOLT 1

REFa TIRE/HEAVY DUTY 14 X 17.5 14-PLY 1

191020 STEM/VALVE 1

2 811296 ASSY/WHEEL 12 X 16.5 12-PLY H/E SEVERE DUTY 1

240364 WHEEL 16.5 X 9.75 1

REFa TIRE/SEVERE DUTY 12 X 16.5 1

191020 STEM/VALVE 1

2 811297 ASSY/WHEEL 12 X 16.5 12-PLY H/E SEVERE DUTY FOAM-FILLED 1

240364 WHEEL 16.5 X 9.75 1

REFa TIRE/SEVERE DUTY 12 X 16.5 1

191020 STEM/VALVE 1

2 811298 ASSY/WHEEL 12 X 16.5 HEAVY DUTY 10-PLY FLOTATION QUIK GEL 1

240364 WHEEL 16.5 X 9.75 1

REFa TIRE/HEAVY DUTY 12 X 16.5 1

191020 STEM/VALVE 1

2 810146 ASSY/WHEEL 14 17.5 SEVERE DUTY 14-PLY FLOTATION 1

128508 WHEEL 17.5 X 10.5 8-BOLT 1

REFa TIRE/HEAVY DUTY 14 X 17.5 14-PLY 1

191020 STEM/VALVE 1

2 810871 ASSY/WHEEL SOLID FLEX 12 X 16.5 LEFT 1

810872 ASSY/WHEEL SOLID FLEX 12 X 16.5 RIGHT 1

2 810949 ASSY/WHEEL SOLID FLEX 14 X 17.5 LEFT 1

810950 ASSY/WHEEL SOLID FLEX 14 X 17.5 RIGHT 1

3 811255 WHEEL/SOLID RUBBER 8.00 X 16 (NOT SHOWN) 1

a) Purchase equivalent-quality tires for your skid-steer loader. Contact your dealer for replacement tire information.

TIRES

PRINTED IN USA 218 917000/JP0909



917000/JP0909 219 PRINTED IN USA

SECTION NOTES



PRINTED IN USA 220 917000/JP0909

DECALS

GENERAL INFORMATION

CAUTION
ALWAYS follow safety precautions on decals.

Replace decals if they become damaged or if

the unit is repainted. If repainting, BE SURE

that all applicable decals are affixed in their

proper locations.

Decal location information assists in the selection

and application of new decals, in the event the

original decals become damaged or the machine is

repainted.

For decal replacement compare the location

photographs to your machine BEFORE starting to

refinish. Check off each required decal using the

illustrated reference number. Find the part number,

description and quantity. Refer to the illustration for

replacement locations. Refer to Safety chapter of the

Operator’s Manual for information on the safety

decals.

NEW DECAL APPLICATION

Surfaces MUST be free of dirt, dust, grease and

foreign material before applying the decal. Remove

smaller portion of decal backing paper and apply the

exposed adhesive to the clean surface, maintaining

proper position and alignment. Peel off remaining

backing paper and apply hand pressure to smooth out

the decal surface.

Specific decal part numbers for type of model,

control option and the Gehl logo must be

ordered separately.

PAINT FINISH

Use list below to order paint:

167788 One Gallon Gehl Yellow

167789 6-Pack Spray Cans Gehl Yellow

167754 One Gallon Gun Metal Gray

167755 6-Pack Spray Cans Gun Metal Gray

167792 One Gallon Red

167793 6 (12 oz. Spray Cans) Red



Ref. Part Quantity
No. No. Description Domestic EU

1 073458 STRIP/NON-SKID SURFACE 1 1

2 121030 STRIP/NON-SKID SURFACE 3 3

3 190646 DECAL/HYDRALOC™ 1 1

4 132166 TAG/RIP CORD 1 1

5 132294 RING 1 1

6 137545 REFLECTOR/RED 2 2

7 137628 DECAL/WARNING MANUAL 1 -

137842 DECAL/WARNING MANUAL - 1

8 137632 DECAL/HYDRAULIC OIL 1 1

9 137634 DECAL/DIESEL FUEL 1 1

10 137637 DECAL/DANGER LIFT ARM 2 -

137848 DECAL/DANGER LIFT ARM - 2

11 137647 DECAL/DANGER WARNING 1 -

137843 DECAL/DANGER WARNING - 1

12 137655 DECAL/DANGER NO RIDERS 2 -

137844 DECAL/DANGER NO RIDERS - 2

13 137657 DECAL/WARNING GENERAL 1 -

137845 DECAL/WARNING GENERAL - 1

14 137658 DECAL/DANGER HOT SURFACE 1 -

137846 DECAL/DANGER HOT SURFACE - 1

15 137660 DECAL/ETHER 1 1

16 137661 DECAL/TIE DOWN 4 4

17 137814 DECAL/THROTTLE 1 1

18 140516 DECAL/FLAG 1 1

19 184214 DECAL/WARNING ROPS 1 -

184711 DECAL/WARNING ROPS - 1

20 193053 DECAL/SERVICE 1 1

34 137720 DECAL/ATTACH BRACKET 1 -

186743 DECAL/ATTACHMENT BRACKET - 1

35 189970 DECAL/INSTRUMENT PANEL RIGHT 1 1

36 189971 DECAL/INSTRUMENT PANEL LEFT 1 1

37 137683 DECAL/SAFETY SHUTDOWN 1 -

137847 DECAL/SAFETY SHUTDOWN - 1

38 137639 DECAL/WARNING GENERAL 1 -

137849 DECAL/WARNING GENERAL - 1

39 191031 DECAL/E-SERIES 2 2

917000/JP0909 221 PRINTED IN USA

DECALS

Hydraloc is a trademark of the Gehl Company.



PRINTED IN USA 222 917000/JP0909

DECALS

Model Designation Decals (NA)

Ref. Part Quantity
No. No. Description 4640 4840 5640

21 184167 DECAL/4640 RIGHT 1 - -

184171 DECAL/4840 RIGHT - 1 -

184173 DECAL/5640 RIGHT - - 1

22 184168 DECAL/4640 LEFT 1 - -

184172 DECAL/4840 LEFT - 1 -

184174 DECAL/5640 LEFT - - 1

Gehl Decals

Ref. Part Quantity
No. No. Description 4640/4840 5640/6640

23 183935 DECAL/GEHL 5-1/2 X 23-1/2 2 -

183962 DECAL/GEHL 6 X 25-1/2 - 2

24 183963 DECAL/GEHL 3-3/4 X 16 1 1

25 184043 DECAL/GEHL 3-3/4 X 16 (WHITE ON ROPS) 1 1

39 191031 DECAL/E-SERIES 2 2

Control Decals

Ref. Part Quantity
No. No. Description T-Bar H/F DH TB/JS - DJS

26 184226 DECAL/T-BAR RIGHT 1 - - -

184525 DECAL/JOYSTICK RIGHT - - - 1

184228 DECAL/HAND AND FOOT RIGHT - 1 - -

184230 DECAL/DUAL HAND RIGHT - - 1 -

27 184227 DECAL/T-BAR LEFT (TB\JS ONLY) 1 - - 1

184229 DECAL/HAND AND FOOT LEFT - 1 - -

184231 DECAL/DUAL HAND LEFT - - 1 -

190954 DECAL/JOYSTICK-ELECTRIC AUXILIARY - - - 1

Model Designation Decals (Turbocharged)

Ref. Part Quantity
No. No. Description 4640 5640 6640

21 184169 DECAL/4640 TURBO RIGHT 1 - -

184175 DECAL/5640 TURBO RIGHT - 1 -

184177 DECAL/6640 TURBO RIGHT - - 1

22 184170 DECAL/4640 TURBO LEFT 1 - -

184176 DECAL/5640 TURBO LEFT - 1 -

184178 DECAL/6640 TURBO LEFT - - 1

Option Decals

Ref. Part Quantity
No. No. Description T-Bar Hand/Foot Dual Hand

28 184139 DECAL/HIGH FLOW 1 1 1

29 138711 DECAL/HYDRAGLIDE™ 2 2 2

30 137829 DECAL/HIGH FLOW 1 1 1

31 184116 DECAL/TWO-SPEED (SET OF TWO) 1 1 1

32 184481 DECAL/POWER-A-TACH™ 1 1 1

33 184357 DECAL/POWER-A-TACH™ 1 1 1



917000/JP0909 223 PRINTED IN USA

DECALS

21

23

8

22

28

23

13

14

9



PRINTED IN USA 224 917000/JP0909

DECALS

7

18

4

3

5

32

26 27

20



917000/JP0909 225 PRINTED IN USA

DECALS

25

19

17

23
21

11

31

15



DECALS

PRINTED IN USA 226 917000/JP0909

6

6

16

16

10

30

33

10

24

12



DECALS

917000/JP0909 227 PRINTED IN USA

34
29

Joystick/T-Bar Unit Joystick/T-Bar Unit

30

17

26
27

26 27



DECALS

PRINTED IN USA 228 917000/JP0909

39

29

22

36

35

21

Dual Joystick Unit

39

37

38

2627 16

2

1

2

2



917000/JP0909 229 PRINTED IN USA

SECTION NOTES



SECTION B: HYDRAULIC COMPONENTS

Lift Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 231
Tilt Cylinder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 233
Drive Motors - Single and Two-Speed . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 235
Tandem Pump. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 247
Gear Pump - Single . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 259
Gear Pump - Double . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 263
Self-Level Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 267
Solenoids - Lift and Tilt . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 269
Solenoids - Brake . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 271
Main Control Valve. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 273
Manifold - Hydraglide™ Ride Control. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 275
High-Flow Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 277

PRINTED IN USA 230 917000/JP0909

S
E

C
T

IO
N

B
:

H
Y

D
R

A
U

L
IC

C
O

M
P

O
N

E
N

T
S



LIFT CYLINDER

917000/JP0909 231 PRINTED IN USA

2

1
4

7

8

7

5

8

8

8

3

6

130270x.cpt



Ref. Part Quantity Quantity
No. No. Description 4640/4840 5640/6640

139452 CYLINDER/LIFT 4640/4840 2 -

186074a CYLINDER/LIFT 5640/6640 - 2

1 075722 NUT/LOCK 7/8 1 -

080313 NUT/LOCK 1" - 1

2 183442 TUBE/LIFT CYLINDER 1 -

186185 TUBE/LIFT CYLINDER - 1

3 186182 ROD/LIFT CYLINDER 1 -

186184 ROD/LIFT CYLINDER - 1

4 134841 PISTON 1 -

124073 PISTON - 1

5 134842 GLAND/HEAD 1 -

124072 GLAND/HEAD - 1

6 121554 CAP/GLAND 1 -

124074 CAP/GLAND - 1

7 134848 KIT/SEAL 1 -

131299 KIT/SEAL - 1

8 183872 BUSHING 4 -

183453 BUSHING/COMPOSITE - 4

131488 BUSHING/CONNEX (USED WITH GREASE) - 4

a) 5640 Models: SN 504347 and Up. 6640 Models: SN 604216 and Up.

LIFT CYLINDER

PRINTED IN USA 232 917000/JP0909



TILT CYLINDER

917000/JP0909 233 PRINTED IN USA

3

1

2

7

8

7

4

10

8

10

6

5
9

130271x.cpt



Ref. Part Quantity Quantity
No. No. Description 4640/4840 5640/6640

183399 CYLINDER/TILT 46/4840 2 -

183387 CYLINDER/TILT 56/6640 - 2

1 075722 NUT/LOCK 7/8 1 -

080313 NUT/LOCK 1" - 1

2 134841 PISTON 1 -

124073 PISTON - 1

3 183462 TUBE/TILT CYLINDER 1 -

183463 TUBE/TILT CYLINDER - 1

230-21881 PLUG/HEX HEAD 1/8 1 1

4 121553 GLAND/HEAD 1 -

124072 GLAND/HEAD - 1

5 121554 CAP/GLAND 1 -

124074 CAP/GLAND - 1

6 186191 ROD/TILT CYLINDER 1 -

186192 ROD/TILT CYLINDER - 1

7 134849 KIT/SEAL 1 -

131299 KIT/SEAL - 1

8 183453 BUSHING/COMPOSITE 2 2

9 570002 ZERK/GREASE 1 1

10 131488 BUSHING/SPRING 2 2

TILT CYLINDER

PRINTED IN USA 234 917000/JP0909



101

100

111

50

110

135

141

112

113

108

102

109

106

107

15

27

10

27

40 48

52

42

41

47

59

45

44

43

71

78

90

74

72

76

25

77

75

70
73

DRIVE MOTORS

917000/JP0909 235 PRINTED IN USA

Single Speed - 4640 and 4840 Models

Drive Motor 194032

4640 Models: SN 309778 and Up

4840 Models: SN 411004 and Up

84

90

78

71

75

74

77

27

27

25

10

73

72

76

15

47
59

40

43
44

45

50

52
48

41

42

100

136

111

110

135

101

106

107

109

141

142

143

108

102

113

112

005643874V

150

Single Speed - 4640 and 4840 Models

Drive Motor 140569

4640 Models: SN 309777 and Before

4840 Models: SN 411003 and Before



Quantity
Ref. Part 4640/4840
No. No. Description Single Speed

194032c MOTOR/SINGLE SPEED 2

140569b MOTOR/SINGLE SPEED 2

10 135336 ASSEMBLY/CYLINDER BLOCK 1

15 135351 KIT/REPAIR 1

25 184776 ASSEMBLY/CAM 1

26 184777b O-RING 2

40 184779 ASSEMBLY/VALVING COVER 1

41 REF COVER/VALVING 1

42 REF SCREW 12

45 REF O-RING 1

47 REF VALVING 1

48 REF O-RING 1

50 132620 PLUG 1

52 132621 SPRING 4

59 REF PIN 1

70 184780 ASSEMBLY/BEARING SUPPORT 1

71 REF SUPPORT/BEARING 1

72 REF SEAL/RADIAL LIP 1

73 135339 BEARING/ROLLER 1

74 135340 BEARING/ROLLER 1

75 135341 SHIMS/SET OF 1

76 135342 RING/THRUST 1

77 135343 RING/SNAP 1

78 135344 SEAL/LIP 1

84 REF O-RING 1

90 135345 SHAFT 1

100 135355 ASSEMBLY/BRAKE 1

101 REF BODY/BRAKE 1

102 REF SCREW 8

106 138405b O-RING 1

107 135346b PISTON/BRAKE 1

108 135347 WASHER/SPRING 1

109 135348 RING/SNAP 1

110 135349 SHAFT/BRAKE 1

111 REF SEAL 1

112 138196 SCREW 1

113 138195b RING/SEALING 1

135 135350 KIT/BRAKE 1

136 184782 SHIM 2

141 184783b PROTECTOR 1

142 184784b PLUG 1

143 138200b O-RING 1

150 195007cf KIT/SEAL - COMPLETE 1

184786ab KIT/SEAL - COMPLETE 1

195005cd REPAIR KIT/BRAKE PISTON 1

195006ce REPAIR KIT/BRAKE 1

a) Seal Kit includes Ref. #'s 27, 45, 48, 72, 78, 84, 106, 111, 113, 141 and 143.

b 4640 Models: SN 309777 and Before. 4840 Models: SN 411003 and Before

c) 4640 Models: SN 309778 and Up. 4840 Models: SN 411004 and Up

d) Brake Piston Repair Kit includes Ref, #'s 106 and 141.

e) Brake Repair Kit includes Ref. #'s 45, 111, 113 and 112.

f) Seal Kit includes Ref. #'s 27, 48, 72, 78 and two seal kits, 195005 and 195006.

DRIVE MOTORS

PRINTED IN USA 236 917000/JP0909



10

12

11

3

18

1

2

4

8

17

15

13

14

16

7

5

6

9

917000/JP0909 237 PRINTED IN USA

DRIVE MOTORS

193672_193673

Two-Speed - 4640 and 4840 Models

4640 Models: SN 309651 and Up

4840 Models: SN 410844 and Up



Quantity
Ref. Part 4640/4840
No. No. Description Two-Speed

193672a MOTOR/TWO-SPEED RIGHT 1

193673a MOTOR/TWO-SPEED LEFT 1

1 194233 ASSEMBLY/CYLINDER BLOCK 1

2 194234 KIT/PISTON REPAIR 1

3 194235 ASSEMBLY/VALVING COVER 1

4 194236 PIN/DOWEL 1

5 194237 PIN/DOWEL 1

6 184986 WASHER/SPRING 1

7 184987 O-RING 1

8 194238 ASSEMBLY/VALVING 1

9 194239 ASSEMBLY/TWO-SPEED SPOOL 1

10 194240 ASSEMBLY/BEARING SUPPORT #80-18 1

11 194244 KIT/BEARING 1

12 194246 SHAFT #80-18 SPROCKETS 1

13 194247 ASSEMBLY/BRAKE 1

14 194248 SPRING/BRAKE 8

15 194249 PISTON/BRAKE 1

16 194250 O-RING/BRAKE PISTON 1

17 186016 O-RING 1

18 184991 VALVING/SHUTTLE 1

184992 KIT/SEAL 1

REF 194251 KIT/SEAL COMPLETE 1

a) 4640 Models: SN 309651 and Up. 4840 Models: SN 410844 and Up

PRINTED IN USA 238 917000/JP0909

DRIVE MOTORS



917000/JP0909 239 PRINTED IN USA

70

90

73

78

74

71

72

40

76

77

84

10

15

45

47

52

48

111

46

42

32

107

100
115

106

49

DRIVE MOTORS

005543897a

Two-Speed - 4640 and 4840 Models

4640 Models: SN 309650 and Before

4840 Models: SN 410843 and Before

150



Quantity
Ref. Part 4640/4840
No. No. Description Two-Speed

140570c MOTOR/TWO-SPEED RIGHT 1

140571c MOTOR/TWO-SPEED LEFT 1

10 184983 ASSEMBLY/CYLINDER BLOCK 1

15 184984 KIT/REPAIR 1

40 184985 ASSEMBLY/VALVING COVER 1

42 184986 WASHER/SPRING 1

45 184987 O-RING 1

46 184988 DOWEL 1

47 184989 VALVING 1

48 184990 KIT/SEAL 1

52 132621 SPRING 4

32 184991 VALVING 1

49 184992 KIT/SEAL 1

70 186021 ASSEMBLY/BEARING SUPPORT 1

71 186022 SUPPORT/BEARING 1

72 184995 SHIM/BEARING SUPPORT 1

73 184996 BEARING/ROLLER 1

74 132625 BEARING/ROLLER 1

76 184997 RING/THRUST 1

77 184998 RING/SNAP 1

78 184999 RING/SEAL 1

84 REF O-RING 1

90 186000 SHAFT 1

100 186001 ASSEMBLY/BRAKE 1

106 186015 O-RING 1

107 186017 PISTON/BRAKE 1

111 186016 O-RING 1

115 186018 KIT/SPRING 1

150 186019ac KIT/SEAL 1

186020b KIT/SEAL 1

186026d KIT/SEAL 1

186027ce KIT/SEAL 1

a) 186019 Seal Kit includes Ref. #'s 45, 84, 106 and 111.

b) 186020 Seal Kit includes Ref. #'s 48, 49, 72, 78 and Seal Kit P/N 186019.

c) 4640 Models: SN 309650 and Before. 4840 Models: SN 410843 and Before

d) 186026 Seal Kit includes #45, #84 and 106.

e) 186027 Seal Kit includes Ref. #'s 48, 49, 72, 78 and Seal Kits P/N’s 186019 and 186026.

PRINTED IN USA 240 917000/JP0909

DRIVE MOTORS



917000/JP0909 241 PRINTED IN USA

40

46

70

90

78

73

71

72

74

84

10

77

76

15

43

48

52

42

47

111

107

100
115

106

45

49

32

DRIVE MOTORS

005543893v

150

Single Speed - 5640 and 6640 Models

Drive Motors 195101, 195102

5640 Models: SN 509458 and Up

6640 Models: SN 607172 and Up

Single Speed - 5640 and 6640 Models

Drive Motors 140572, 140573

5640 Models: SN 509457 and Before

6640 Models: SN 607171 and Before



Quantity
Ref. Part 5640/6640
No. No. Description Single Speed

195101d MOTOR/SINGLE SPEED RIGHT 1

140572c MOTOR/SINGLE SPEED RIGHT 1

195102d MOTOR/SINGLE SPEED LEFT 1

140573c MOTOR/SINGLE SPEED LEFT 1

10 194233d ASSEMBLY/CYLINDER BLOCK 1

184983c ASSEMBLY/CYLINDER BLOCK 1

15 194234d KIT/PISTON REPAIR 1

184984c KIT/REPAIR 1

40 195691d ASSEMBLY/VALVING W/DISTR 1

186023c ASSEMBLY/VALVING COVER 1

42 184986 WASHER/SPRING 1

43 194236d PIN/DOWEL 1

186024c PIN/SPLIT 1

45 184987 O-RING 1

46 194237d PIN/DOWEL 1

184988c DOWEL 1

47 195692d VALVING (INCLUDES ITEMS 47, 48 AND 52) 1

186025c VALVING 1

48 186026 KIT/SEAL 1

52 132621 SPRING 6

32 184991 VALVING/SHUTTLE 1

49 184992 KIT/SEAL 1

70 194252d ASSEMBLY/BEARING SUPPORT #100-14 1

186021c ASSEMBLY/BEARING SUPPORT 1

71 186022 SUPPORT/BEARING 1

72 194244d KIT/BEARING (INCLUDES ITEMS 72, 73, 74, 76, 77 AND 78) 1

184995c SHIM/BEARING SUPPORT (INCLUDED IN FOLLOWING KITS: 194244, 186027) 1

73 184996c BEARING/ROLLER 1

74 132625c BEARING/ROLLER 1

76 184997c RING/THRUST 1

77 184998c RING/SNAP 1

78 184999c RING/SEAL 1

84 REF O-RING 1

90 194253d SHAFT #100-14 SPROCKETS 1

186000c SHAFT 1

100 194247d ASSEMBLY/BRAKE 1

186001c ASSEMBLY/BRAKE 1

106 194250d O-RING/BRAKE PISTON 1

186015c O-RING 1

107 194249d PISTON/BRAKE 1

186017c PISTON/BRAKE 1

111 186016 O-RING 1

115 194248d SPRING/BRAKE 8

186018c KIT/SPRING 1

150 195693d KIT/SEAL COMPLETE 1

186019ac KIT/SEAL 1

186027bc KIT/SEAL 1

186026e KIT/SEAL 1

a) 186019 Seal Kit includes Ref. #'s 45, 84, 106 and 111.

b) 186027 Seal Kit includes Ref. #'s 48, 49, 72, 78 and Seal Kits P/N’s 186019 and 186026.

c) 5640Models: SN 509457 and Before. 6640 Models: SN 607171 and Before

d) 5640 Models: SN 509458 and Up. 6640 Models: SN 607172 and Up

e) 186026 Seal Kit includes #45, #84 and 106.

PRINTED IN USA 242 917000/JP0909

DRIVE MOTORS



10

12

11

3

18

1

2

4

8

17

15

13

14

16

7

5

6

9

917000/JP0909 243 PRINTED IN USA

DRIVE MOTORS

193674_193675

Two-Speed - 5640 and 6640 Models

5640 Models: SN 508952 and Up

6640 Models: SN 606835 and Up



Quantity
Ref. Part 5640/6640
No. No. Description Two-Speed

193674a MOTOR/TWO-SPEED RIGHT 1

193675a MOTOR/TWO-SPEED LEFT 1

1 194233 ASSEMBLY/CYLINDER BLOCK 1

2 194234 KIT/PISTON REPAIR 1

3 194235 ASSEMBLY/VALVING COVER 1

4 194236 PIN/DOWEL 1

5 194237 PIN/DOWEL 1

6 184986 WASHER/SPRING 1

7 184987 O-RING 1

8 194238 ASSEMBLY/VALVING 1

9 194239 ASSEMBLY/TWO-SPEED SPOOL 1

10 194252 ASSEMBLY/BEARING SUPPORT #100-14 1

11 194244 KIT/BEARING 1

12 194253 SHAFT #100-14 SPROCKETS 1

13 194247 ASSEMBLY/BRAKE 1

14 194248 SPRING/BRAKE 8

15 194249 PISTON/BRAKE 1

16 194250 O-RING/BRAKE PISTON 1

17 186016 O-RING 1

18 184991 VALVING/SHUTTLE 1

184992 KIT/SEAL 1

REF 194251 KIT/SEAL COMPLETE 1

a) a) 5640 Models: SN 508952 and Up. 6640 Models: SN 606835 and Up

PRINTED IN USA 244 917000/JP0909

DRIVE MOTORS



70

90

73

78

74

71

72

40

76

77

84

10

15

45

47

52

48

111

46

42

32

107

100
115

106

49

DRIVE MOTORS

917000/JP0909 245 PRINTED IN USA

005543895x

Two-Speed - 5640 and 6640 Models

5640 Models: SN 508951 and Before

6640 Models: SN 606834 and Before

150



Quantity
Ref. Part 5640/6640
No. No. Description Two-Speed

140574c MOTOR/TWO-SPEED RIGHT 1

140575c MOTOR/TWO-SPEED LEFT 1

10 184983 ASSEMBLY/CYLINDER BLOCK 1

15 184984 KIT/REPAIR 1

40 184985 ASSEMBLY/VALVING COVER 1

42 184986 WASHER/SPRING 1

45 184987 O-RING 1

46 184988 DOWEL 1

47 184989 VALVING 1

48 184990 KIT/SEAL 1

52 132621 SPRING 4

32 184991 VALVING 1

49 184992 KIT/SEAL 1

70 184993 ASSEMBLY/BEARING SUPPORT 1

71 184994 SUPPORT/BEARING 1

72 184995 SHIM/BEARING SUPPORT 1

73 184996 BEARING/ROLLER 1

74 132625 BEARING/ROLLER 1

76 184997 RING/THRUST 1

77 184998 RING/SNAP 1

78 184999 RING/SEAL 1

84 REF O-RING 1

90 186000 SHAFT 1

100 186001 ASSEMBLY/BRAKE 1

106 186015 O-RING 1

107 186017 PISTON/BRAKE 1

111 186016 O-RING 1

115 186018 KIT/SPRING 1

150 186019ac KIT/SEAL 1

186020b KIT/SEAL 1

186026d KIT/SEAL 1

186027ce KIT/SEAL 1

a) 186019 Seal Kit includes Ref. #'s 45, 84, 106 and 111.

b) 186020 Seal Kit includes Ref. #'s 48, 49, 72, 78 and Seal Kit P/N 186019.

c) a) 5640 Models: SN 508951 and Before. 6640 Models: SN 606834 and Before

d) 186026 Seal Kit includes #45, #84 and 106.

e) 186027 Seal Kit includes Ref. #'s 48, 49, 72, 78 and Seal Kits P/N’s 186019 and 186026.

PRINTED IN USA 246 917000/JP0909

DRIVE MOTORS



TANDEM PUMP

917000/JP0909 247 PRINTED IN USA

190488

Dual Joystick Tandem Pump 190488



Ref. Part Quantity
No. No. Description DJS Pump

190488 PUMP/TANDEM 1

1 191576 ROTARY GROUP/RIGHT ROTATION 1

2 191707 ROTARY GROUP/LEFT ROTATION 1

3 191708 CONTROL/HYDRAULIC 2

6 191709 CARTRIDGE/CONTROL W/ ORIFICE ADJUSTED 1

7 191710 VALVE/PRESSURE RELIEF/HIGH PRESSURE 4

8 191711 VALVE/PRESSURE RELIEF/CHARGE 1

14 191712 PUMP/GEAR/INTERNAL 1

16 191713 COUPLING/THROUGH DRIVE 1

42 REF O-RING 1

43 REF O-RING 2

49 191714 BEARING/PLAIN ROLLER 2

51 191718 RING/SHAFT SEAL 1

191722 KIT/SEAL (INCLUDES ITEMS 42, 43, AND 51) 1

TANDEM PUMP

PRINTED IN USA 248 917000/JP0909




